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Sample Name: Rechargeable Li-ion Battery ARB-L18-2900

BERME: A RBLIS2900 36V 2900mAh  10.44Wh
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Applicant: SHEN ZHEN LANG HENG ELECTRONIC CO.,LTD
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Test Items: Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,

Overcharge, Forced discharge
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Test Category: Commission test
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Beijing DGM Air Trans Technology Co., Ltd.
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Terms of the Using of the Report

ARAMKIERIEA GESABHACEN) REKYah, HH AR RS 5.

The report is issued by DGM China according to the test of the goods and the information of its shipping provided
by the applicant (shipper or his agent).

WA T E, AARERBIEARMEIL. RO TS LT

According to the demand of test, DGM China requires the applicant to provide true and exact sample and data of
the cargo.

ZAEAPRIE 3R H94) dh F/E0 R B ORE i 5B 1 B 2 — B .

The applicant guarantees that the declared goods and/or the sample who provides should be identical with the
contents of cargo that is to be transported.

Ay B AR an BRI 55 R 7 5 .

DGM China is only responsible for the test of the sample provided by the applicant.

AREBLTERA. HFRAMMAEAZFHFMBAR LB ENFEFEN.

This report will be effective only after it is signed by the inspector:, checker and approver, and stamped by DGM
China.

REXRQFFHEMME, AHEH ARG,

The duplicating of this report is prohibited without the written approval of DGM China.

AL, "H. &H. BA. R REMERIEEEAR SRS B

The report is invalid when anything of the following happens - illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.

IR EEHIG R R ARG RBIUX BGS 1Ttk 249 4.
=

01300
room 249, BGS cargo Terminal, Cargo Road, Capital international Postcode: oo
airport, Beijing, China
R
010-69479673 010-69479621
Fax:
HEFE :
www.dgmchina.com.cn test@dgmechina.com.cn
E-mail:
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r ; b FENIX
B 52 A 78 AL B S T itk ARB-L18-2900 Trademark
SampleMame § g o soable Liion Bajtery ARBL1S.5900 L s e
Model i ;
L RYI T BAtE L F A PR A 7]
FH B Name | SHEN ZHEN LANG HENG ELECTRONIC CO. LLTD
IR
Applicant suhk | RN R R 33 (XA Tl B\
Address | g/F 2nd Building, DongFangMing Industrial Center, 33rd District, Bao'an, Shenzhen
T B BRI R ik Tk AL ith A R A &)
Manufacturer SHEN ZHEN FTD BATTERY CO.,LTD.
el S iﬁnﬁfdﬁy applicant At:lcieﬁciil ;Eate el
Receiving PP
K56 H B
Test Date 2016-04-27~2016-05-30
K36t 3 FRME (BibE)
Test Site DGM(Battery room, Beijing)
KT H AL, BRI, HR3). P, SMERAERE. fEd. AT, SRR
Test Items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Overcharge, Forced discharge
B0 BEE (RTRRRYESHNENB-RBAFETN) (55 REIF 1. 81F2) 383 %
Test Method UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1
eStVEoC | and Amend.2  Subsection 38.3
FERRE RO ARL, £ 018.2mm*69.0mm.
Appearance black cylindrical battery, about ®18.2mm»69.0mm.
REHEE CETERBYEMORE-REAREFH) GF 5 BIBIE 1. $21F 2) 383 HHME, &t
FEaE I AT BRI, &R aEER.
The samples have passed all test items of UN Recommendations on the Transport of Dangerous Goods - Manual of
g s i Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1 and Amend.2 Subsection 38.3.
Conclusion
&iE (15 £ e
Comment Rechargeable single cell battery.
Ny
Kod: i e 7
Tested by: ﬂ i % Checked by: l % Approved by: _-b
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Fe | mwme N Al R R R | &
No. Test Items ASIESREG RSN Or e Test Resul Conclusion Remark
Clause of Standard e AL
Tittde. THS. EMRE. TR, LA,
. : R fE [ B i H AN TR0 T Y 90%.
i FE AR ST/SG/AC.10/11/Rev.5/Amend.

. No leakage, no venting, no disassembly, no | ff&
1 Altitude 1 and Amend.2 Subsection 38.3 Sl /
; ] rupture and no fire. The open circuit voltage of | Pass
Simulation Test T.1 T
each battery after testing is not less than 90% of

its voltage immediately prior to this procedure.

K., LHS. LRE. LR, i,
R38R BT B i AME TR B AT 1 90%.
ST/SG/AC.10/11/Rev.5/Amend.

R R No leakage, no venting, no disassembly, no &
2 1 and Amend.2 Subsection 38.3 B /
Thermal Test rupture and no fire. The open circuit voltage of | Pass
Test T2
each battery after testing is not less than 90% of

its voltage immediately prior to this procedure.

TR, LHA. LA, EHE. B,

W05 09T B v M TR AT 90%.
ST/SG/AC.10/11/Rev.5/Amend.

H&zh No leakage, no venting, no disassembly, no | &
3 : 1 and Amend.2 Subsection 38.3 v /
Vibration rupture and no fire. The open circuit voltage of | Pass
Test T.3

each battery after testing is not less than 90% of

its voltage immediately prior to this procedure.

Tttd . EHS. EME. EBR. LEX,

U J5 BT B o A T R8T 1 90%.
ST/SG/AC.10/11/Rev.5/Amend.

i No leakage, no venting, no disassembly, no | &
4 1 and Amend.2 Subsection 38.3 T /
Shock rupture and no fire. The open circuit voltage of | Pass
Test T4

each battery after testing is not less than 90% of

its voltage immediately prior to this procedure.

SEREAREE 170 C, KA. EBE. £

AR ST/SG/AC.10/11/Rev.5/Amend. A
K. &
5 External Short 1 and Amend.2 Subsection 38.3 : /
. External temperature does not exceed 170°C. No | Pass
Circuit Test T.5

disassembly, no rupture and no fire.

ST/SG/AC.10/11/Rev.5/Amend. | #FFEREAKT 170 'C, LA, LK.

fii i . | FE
6 I and Amend.2 Subsection 38.3 | External temperature does not exceed 170°C. /
Impact ; Pass
Test T.6 No disassembly, no fire.
j ST/SG/AC.10/11/Rev.5/Amend. | TCffAR. LB k.
T REEFE _ ik
7 1 and Amend.2 Subsection 38.3 | No disassembly, no fire. /
Overcharge Pass
Test T.7
: ST/SG/AC.10/11/Rev.5/Amend. | ToMRIE. AL K.
EEa) Gl - iy
8 : 1 and Amend.2 Subsection 38.3 | No disassembly, no fire. /
Forced Discharge Pass
Test T.8
LIFEH

Blank below
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T.1: Altitude Simulation
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R A e Bt HS.
o Pre-test After-test AL N WD
+ Hl 7 = X
iy BRI B |FFELE | RR [FRik [FEmE [#AGE | Leakage, Venting,
ample
o i Sample Status Mass ocv Mass  [Mass Loss ocv Residual Disassembly,
0.
o S Rupture,
m Vv m Va(V OCV (%
1(8) 1v) 2(8) 0 V) o Fire(Yes/No)
HIKTERH
Al 47.937 4.195 47.936 0.002 4.190 99.88 No
First cycle fully charged
HREERE
A2 48.289 4.196 48.288 0.002 4.190 99.86 No
First cycle fully charged
HIKFTEERH
A3 48215 4.196 48.215 0.000 4.190 99.86 No
First cycle fully charged
HIKFTEERE
Ad 48.141 4.198 48.141 0.000 4.193 99.88 No
First cycle fully charged
HIRFTERE
AS 48.138 4.199 48.134 0.008 4.193 99.86 No
First cycle fully charged
BHRTERH
A6 3 48.012 4.200 48.012 0.000 4.195 99.88 No
First cycle fully charged
HUSEERH
A7 48.277 4.197 48.276 0.002 4.191 99.86 No
First cycle fully charged
HRTEERE
A8 48.297 4.195 48.297 0.000 4.190 99.88 No
First cycle fully charged
HRFEATH
A9 48.150 4.193 48.150 0.000 4.187 99.86 No
First cycle fully charged
BHIRGEETH
AlO 2 48.201 4.191 48.201 0.000 4.186 99.88 No
First cycle fully charged
BTFEH

Blank below




T.2: BERE

T.2: Thermal Test
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MR iR MR HE
Pre-test After-test k. R, &k
0 g 0 Rk boality 3,4 ! JR A ok 7 I 2 Leak: Venti
it s R PR | ORR [ R [ | ook Vening
ass i
Sample No. Sample Status Mass ocv Sikks ocv Residual Disassembly,
Loss Rupture,
my(g) Vi(V) my(g) (%) Va(V) 0CV (%) Fire(Yes/No)
HRTEEIH
Al 47.936 4.190 47.930 0.013 4.111 98.11 No
First cycle fully charged
HKFEERS
A2 48.288 4.190 48.282 0.012 4.113 98.16 No
First cycle fully charged
HKFEERS
A3 48.215 4.190 48.211 0.008 4.114 98.19 No
First cycle fully charged
HXKFEERS
A4 48.141 4.193 48.135 0.012 4,113 98.09 No
First cycle fully charged
HKEETH
AS 48.134 4.193 48.130 0.008 4.114 98.12 No
First cycle fully charged
HREERH
A6 48.012 4.195 48.008 0.008 4.116 98.12 No
First cycle fully charged
HREETH
A7 48.276 4.191 48.271 0.010 4.113 98.14 No
First cycle fully charged
HIKEETH
A8 48.297 4.190 48.292 0.010 4.113 98.16 No
First cycle fully charged
HRTEERR
A9 48.150 4,187 48.139 0.023 4.112 98.21 No
First cycle fully charged
HKSEERS
Al0 48.201 4.186 48.194 0.015 4.112 98.23 No
First cycle fully charged
UFZEH




T.3: #&3)

T.3: Vibration

Report No.: PEKSZ20160427383UN160012

Page 5 of 11
WA M JE B, HA.
Pre-test After-test ik, W3, #2k
H o Bk A 5 . PR | = . | Leakage, Venti
s bl A PR | RR | G (R BES, Yriling.
ass i
Sample No. Sample Status A ocv Nide ocV Residual Disassembly,
Loss Rupture,
m(g) Vi(V) my(g) (%) VV) OCV (%) Fire(Yes/No)
HRTERN
Al 47.930 4.111 47.930 0.000 4.111 100.00 No
First cycle fully charged
HIRELETH
A2 48.282 4.113 48.280 0.004 4.112 99.98 No
First cycle fully charged
HREERR
A3 48.211 4.114 48.211 0.000 4.114 100.00 No
First cycle fully charged
HIKTEERH
Ad 48.135 4.113 48.135 0.000 4.113 100.00 No
First cycle fully charged
HXTELTH
A5 48.130 4.114 48.130 0.000 4.114 100.00 No
First cycle fully charged
HIRELTH
A6 48.008 4.116 48.008 0.000 4.116 100.00 No
First cycle fully charged
HIRELRTH
A7 48.271 4.113 48.271 0.000 4.113 100.00 No
First cycle fully charged
HATEERH
A8 48.292 4.113 48.292 0.000 4.113 100.00 No
First cycle fully charged
BHIRTEERTH
A9 . 48.139 4.112 48.139 0.000 4.112 100.00 No
First cycle fully charged
HRTERH
Al0 \ 48.194 4.112 48.194 0.000 4.112 100.00 No
First cycle fully charged
=

Blank below




T.4: M

T.4: Shock
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AT W fE BAHRE. H<.
Pre-test After-test Wik, BEE. #2k
S O g o E LR e § I 4 i S Leak Venti
it i R GFRE | B GRRE (R | Leokese Vening
ass i
Sample No. Sample Status Mais ocv Mass ocV Residual Disassembly,
Loss Rupture,
m(g) Viv) my(g) (%) Va(V) OCV (%) Fire(Yes/No)
HIRTEERA
Al 47.930 4.111 47.930 0.000 4.111 100.00 No
First cycle fully charged
HIREERH
A2 48.280 4112 48.280 0.000 4.112 100.00 No
First cycle fully charged
HIRFEERH
A3 48.211 4.114 48.211 0.000 4.114 100.00 No
First cycle fully charged
HREERR
A4 48.135 4.113 48.135 0.000 4.113 100.00 No
First cycle fully charged
BRTERH
AS ? 48.130 4.114 48.130 0.000 4.112 99.95 No
First cycle fully charged
HRTEERR
A6 48.008 4.116 48.008 0.000 4.116 100.00 No
First cycle fully charged
HIRTELTH
A7 48.271 4.113 48.271 0.000 4.113 100.00 No
First cycle fully charged
HKEETHH
A8 48.292 4.113 48.292 0.000 4.113 100.00 No
First cycle fully charged
HRTERH
A9 48.139 4.112 48.139 0.000 4.112 100.00 No
First cycle fully charged
HIXTETH
Al0 48.194 4.112 48.194 0.000 4.112 100.00 No
First cycle fully charged
UTFZH

Blank below
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T.5: External Short Circuit

Page 7 of 11
e SR R A 0 2R T B 8P (C) HEME., B, &KX
Sample No Sample Status Highest External Temperature/C Disassembly, Rupture, Fire(Yes/No)
HREETH
Al 56.7 No
First cycle fully charged
HIRSEATH
A2 56.9 No
First cycle fully charged
BHXEeRm
A3 56.5 No
First cycle fully charged
HXELTH
A4 56.8 No
First cycle fully charged
HRwERH
AS 56.6 No
First cycle fully charged
HXEERH
A6 56.9 No
First cycle fully charged
HRTEETER
A7 56.5 No
First cycle fully charged
HXTEERH
A8 37:1 No
First cycle fully charged
HIXTEETH
A9 56.8 No
First cycle fully charged
HRTELTH
Al0 56.7 No
First cycle fully charged

LIFEH
Blank below
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T.6: Impact

Page 8 of 11
i @RS A 5 T8 A% 15 L BE(C) HEME. kK
Sample No. Sample Status Highest External Temperature/'C Disassembly, Fire(Yes/No)
K 50%% fit
BI 102.7 No
First cycle charged 50% rated capacity
HIK S0%% &
B2 101.1 No
First cycle charged 50% rated capacity
HIK 50%% &
B3 100.3 No
First cycle charged 50% rated capacity
HIKS50%%E &
B4 99.6 No
First cycle charged 50% rated capacity
HK 50%% &
B3 101.9 No
First cycle charged 50% rated capacity
UFEH
Blank below
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T.7: TEHxH

T.7: Overcharge
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[ s R HEMIE. Rk
Sample No. Sample Status Disassembly, Fire(Yes/No)
HIRELTEH
Cl No
First cycle fully charged
HKTLRH
€2 No
First cycle fully charged
HRELRH
3 No
First cycle fully charged
HIRTEATREH
C4 i No
First cycle fully charged
50 REEFH
Cs No
50 cycles fully charged
50 RFELFEH
C6 No
50 cycles fully charged
50 WELTEH
C7 No
50 cycles fully charged
50 KSELFEH
C8 No
50 cycles fully charged
UFEH
Blank below
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T.8: Forced Discharge
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P HE R BEMIA, &2k
Sample No. Sample Status Disassembly, Fire(Yes/No)
B1 ; E&ﬁ%ﬁm 4
First cycle fully discharged
Y 12
D2 : ‘é&tm%fﬁ'm} s
First cycle fully discharged
B3 ; ﬁb"(ﬁ;%ﬁf_ﬁfﬁ 5
First cycle fully discharged
= 1
D% : E?ﬁtm%ﬁff il No
First cycle fully discharged
L
DS . *E}‘?km%fﬁf A No
First cycle fully discharged
N
e ; E“?kmélﬁ.l i/ NE
First cycle fully discharged
57 : Eﬂ(ﬁ:%ﬁf'(fﬁ e
First cycle fully discharged
DS . E{ﬁ(ﬁ;%ﬁ{(fﬁ No
First cycle fully discharged
[—4
D9 : ﬁ&méﬁ#fﬂ )
First cycle fully discharged
Yhr
D10 : En‘kxéfﬂ.{ i .
First cycle fully discharged
B Soﬁﬁ%ﬁ@ e
50 cycles fully discharged
50 K 5E- :
DI2 AL No
50 cycles fully discharged
DI3 50 &m%ﬁ.& Gl No
50 cycles fully discharged
5 e
D14 4 %‘3%’# = No
50 cyeles fully discharged
B
DI5 50 ?ﬁm%ﬁ@. No
50 cycles fully discharged
50 5E :
Di6 e No
50 cycles fully discharged o
o
Bl 50 R4 fdl i} No
50 cycles fully discharged
G
DIg 50 fﬁim%fffl H No
50 cycles fully discharged
5 STENH
D19 it No
50 cycles fully discharged
o So&ﬁé@% o
50 cycles fully discharged

LIFFEH
Blank below




Report No.: PEKSZ20160427383UN 160012

UN38.3 3l i =)
UN38.3 Test Report

Page 11 of 11

il SEB0 =T ‘EX_EISYMLE =
Rechargeable Li-ion Battery With Protection
- Clrcuitladhg o

Fenmx ™ ARB-L18-2900
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* The end of report *




